< 4

8 (495) 789-25-47 | service@gorelok.ru

3anacHble yactu  Spare parts list
[[a3oBas ropenka Gas burner

C ppoccenbHbIM perynsaTopom
COOTHOLUEeHUA rasa/Bosgyxa

TBG 150 P
D

TBG 150 P 17620030

eS C€

[Hekabpb 2013 (13/12) DOC128501 1/10




3anacHble YyacTtm

Kopnyc ropenku
Burner body

2/10

12/2013 - DOC128501




3anacHble YyacTtu

Kopnyc ropenku

Burner body

Mos. HaunmeHoBaHue Description ApT. Ne
1 lonoska xaposow TpyObl Fire tube head 0024040011
2 >KapoBas Tpyb6a Fire tube 0024030029
3 [epxaTenb xapoBor Tpyobl Fire tube holder 0024030003
4 LWapHup 15 X 180 Hinge 15 X 180 0024010010
5 KonbueBas npoknagka O-Ring seal 0024030017
6 KonbueBas npoknagka OR 4312 O-Ring seal OR 4312 0005180077
7 dnaHeL, ra3oBoi apmarypbl Flange gas train 0024030057
8 Hunnenb ons namepenus gaenexHus %" Pressure tap 7" 31483
9 BenTtnnatop @375X50 Air fan @375X50 0024040002
10 | MNpoknagka Seal 0030010574
1" Hunnenb ons nsamepeHus gaesneHus Pressure tap 0024010027
12 | Kpbiwka naHenu ynpasneHus Cover control panel 8024030011
13 | NMpoTtueonomexoBbi punstp 5000 Om Screening sleeve 5000 Ohm 0005060037
14 | MNpo3payHas KpblLLKka Transparent cover 0024030013
15 | Pblvar Lever 0025040039
16 | TonoyHbIn aBTomat LME22.331C2 Control box LME22.331C2 0005030201
17 | Pene 3awmTbl OT neperpysku 4,5-6,3A Thermo-relay 4,5-6,3A 0005110124
18 | OnekTpoasuratens 2,2 kBT 230-400/50 Motor 2,2 kW 230-400/50 30103
19 | MNaHenb ynpaBneHus Control panel 0024030055
20 | YpaBHuTenbHbIV guck @165X60 194 Baffle plate @165X60 194 0024040009
21 | Oudbcpysop Diffuser 0011040083
22 | Conno Nozzle 0024040018
23 | dukcaTop anekTponos Electrodes fixater 0024030036
24 | dukcatop anekTponoB Electrodes fixater 0011040046
25 | OnekTpoa noHusauum lonization electrode 0024040021
26 | OnekTpoa nogxura Ignition electrode 0024040013
27 | KonbueBas npoknagka OR 3256 O-Ring seal OR 3256 0005180076
28 | PacnopHoe konbLo 24X35X0,5 Spacer 24X35X0,5 0024040038
29 | KabGenb anekTpoasurartens Motor cable 0005140198
30 | KpenexHbli BUHT Elbow mounting screw 0024030020
31 [onoBka cMecuTenbHOro yCTponcTea Firing head 0024030027
32 | MasoBas Tpyba Gas tube 0024030031
33 | CoegmHuTenbHbIn WITUdT ¢ kKpenexamm M6 L.246 | Connecting stud with fasteners M6 L.246 0024010020
34 | CoeguHuTenbHasa rasosas Tpyba Gas elbow 0024030004
35 | Pblyar perynupoBku rorioBKM apoBow TpyObl Lever adjustment fire tube head 0024010009
36 | Perynatop ronoBku xapoBoK TpyObl CO LuKanomn Fire tube hear regulator with scale 0024010008
37 | KonbLo BcacbiBaeMOro Bo3gyxa Air conveyor 0024010011
38 | KonbueBasi npoknagka OR 3125 O-Ring seal OR 3125 23839
39 | CmoTpoBoe okHO @37X3 Inspection glass @37X3 0020020030
40 | CoeagmHuTenbHbIN WITUAT ¢ kpenexamu M6 L.352 | Connecting stud with fasteners M6 L.352 0024030052
41 Ban Bo3ayLLHOWN 3aCMnOHKK Air flap axe 0024020025
42 | BosgywHas 3acnoHka Air flap 0024010012
43 | Konbuo 20X14X12X1 Ring 20X14X12X1 54056
45 | 3awwuTHas pelueTka Bo3nyxo3abopHoro kopoba Protection grid air intake duct 0024010013

12/2013 - DOC128501

3/10



3anacHble YyacTu

Kopnyc ropernku

Burner body
Mos. HaunmeHoBaHue Description ApT. Ne
46 | NonycdnaHew Semiflange 8024030001
47 | CTeKnoBOMOKOHHbIN WHYp 8X8X720 Glass fiber cord 8X8X720 0024040016
48 [Npoknagka dpnaHua Flange seal 0024030018
49 | Wnnnbka M12 X 63 Stud M12 X 63 17639
50 | 7-KOHTaKTHbIV LUTEKEP Plug 7P 0005130051
51 | 4-KOHTaKTHbIN WTEKep Plug 4P 0005130043
52 | MoHTaxHas nnacTtMHa BeHTUnsaTopa Fan mounting plate 0024040014
53 | KonbueBas npoknagka OR 130 O-Ring seal OR 130 4976
54 | NMpoknagka xapoBou TpyObl Fire tube seal 0024020019
4/10 12/2013 - DOC128501




3anacHble YyacTtu

TAV.A45 - Cucrema moaynsiummn
TAV.A45 - Modulating system

Mos. HanmeHoBaHue Description ApT. Ne
1 Cepsonpusog SQN72.4D5A20 Actuator SQN72.4D5A20 0005040227
2 Ban cepeonpvBoaa Actuator shaft 0012120171
3 Konbuo 15X17 Ring 15X17 0005170056
4 Tpy©6ka perynsitopa cooTHoLLeHUst Tonnuea/Bo3ayxa | Pipe compound regulator 0012120157
5 PacnopHbiv wecturpaHHnk M5XM5 L.36 Hexagon spacer M5XM5 L.36 0012120159
6 BuHT Screw 0012120161
7 Mydra Sleeve 0012120156
8 larika %"X6 Nut %"X6 0011030025
9 Pbivar Lever 0012120145
10 | Oepxatenb npyxuHbl M6X22 Spring holder M6X22 35620
1" MpyxunHa 55X8,5 Spring 55X8,5 53109
12 | Qepxatenb npyxuHbl M6X40 Spring holder M6X40 0012120175
13 | Pacnopka 5,1X8X7 Spacer 5,1X8X7 0012120164
14 | MNopwmnHuk 625-22 Bearing 625-2Z 0005170013
15 | Kpblwka perynstopa cooTHoleHns Tonnuea/Bosgyxa | Cover compound regulator 0012120150
16 | OnactuyHasa nnacTuHka Elastic plate 0012120154
17 | QepxaTenb anacTMYHOWN NNACTUHKM Elastic plate holder 0012120151
18 | dukcatop anacTUYHOM NNACTUHKM Elastic plate fixater 0012120152
19 | HanpaBnsatowmi wtndT Guide 0012120153
20 | PerynsTop COOTHOLUEHUS Compound regulator 0012120169
21 | PerynupoBoYHbIA BUHT 5X45 Adjustment screw 5X45 0012120155
22 | CoeamHuTenbHbI WITUET ¢ kpenexamu M6 L.360 | Connecting stud with fasteners M6 L.360 0024030053

12/2013 - DOC128501

5/10



3anacHble YyacTu

TAV.C509 - NaHenb ynpaBneHus
TAV.C509 - Control panel

gy —
-
Se— U

QS
\

Mos. HanmeHoBaHue Description ApT. Ne
1 TpaHcdopMaTop nogxura 26/40 Transformator 26/40 0005020069
2 Pene pnaenenus Bo3gyxa DL8K-1 Air pressure switch DL8K-1 0005040112
3 Kabenb TpaHcdopmaTopa Transformator cable 0005130111
4 CunukoHoBas Tpy6ka Pipe 0005250094
5 Mepekntoyatens "Bkn./Bbikn." Switcher "On/Off" 0005120134
6 Mepekntoyartens Switcher 0005120135
7 VHopmaumoHHas naHenb Synoptic panel 0024030002
8 3eneHad namna c kabenem L.250 Green lamp with cable L.250 0005120132
9 KpacHas namna c kabenem L.250 Red lamp with cable L.250 0005120133
10 | TepMuHanbHbIA GOK Electric connection box 0006120032
11 | MunukoHTakTop B6 230B 50-60 Motor contactor B6 230V 50-60 0005110051
12 | 3-kOHTaKTHbIN WTekep 14A Plug 3P 14A 23522
13 | 3-kOHTaKTHbIN WwTekep 12B Plug 3P 12B 23521
14 | PesnHoBbIn pacnopHbin dukcatop 14X10X3 F7 Rubber funnel 14X10X3 F7 0005140236
15 | PesnHoBbIV pacnopHbin doukcatop 14X10X3 F4 Rubber funnel 14X10X3 F4 0005140469
16 | Oepxatenb MHpOPMaLMOHHON NaHenm Synoptic panel holder 0024030014
17 | Npoknagka Koxyxa naHenu ynpasneHus Cover control panel seal 0024010018
18 Kabenb nomkura Ignition cable 0005020037

6/10

12/2013 - DOC128501




3anacHble YyacTtu

TAV.C509 - NaHenb ynpaBneHus

TAV.C509 - Control panel

Mos. HaunmeHoBaHue Description ApT. Ne
19 | Kabenb nonnsaumm @4 L.760 lonisation cable @4 L.760 0005140154
20 | dukcaTop kabenew Cable gland holder 0005140115
21 OKCLEHTPUKOBbIV 3aXKUM Eccentric plate clamps 0024010019
22 | 7-KOHTaKTHbIV LUTEKEP Plug 7P 0005130172
23 | 4-KOHTaKTHbIN LUTEKEP Plug 4P 0005130171
24 | 5-KOHTaKTHbIN pa3bemM Socket 5P 0005130179
25 | 4-kOHTaKTHbIN pa3beM Socket 4P 0005130178
26 | 3-KOHTaKTHbIN pazbem Socket 3P 0005130207

12/2013 - DOC128501

7110



3anacHble YyacTu

TAV.V10 - luckoBbIN 3aTBOpP
TAV.V10 - Batterfly valve

Mos. HanmeHoBaHue Description ApT. Ne
1 Pblyar Lever 0024030056
4 MHOvkaTop NONoXeHWs BO34YLLHON 3aCMNOHKM Indicator position of air flap 54200
5 Ban cepsonpuBoga Actuator shaft 0024020026
6 Konbuesas npoknagka OR 106 O-Ring seal OR 106 30335
7 I;I;;cg::ma CO LLKaroun NonoXeHnst BO3AYLLIHOW :;e;)te with scale of indication position of air 0025040035
8 lMnacTuHa ¢ 3aXXMMHbIM 3aMKOM Plate pin locks 0024040006
9 BpoHsoBas Tpybka 14X10 L.20 Bronze tube 14X10 L.20 0005170034
10 | Ma3oBaga 3acnoHka Gas flap 0024040004
11 Kopnyc anckoBoro 3atsopa Batterfly valve body 0024040003
12 | Hunnenb Ans namepeHus aaeneHuns vs" Pressure tap " 31483

8/10

12/2013 - DOC128501




3anacHble YyacTtu

NMpumeyaHue
O6o3HauyeHune Caption
/ | CpeacTBa TeXHUYECKOro o6¢cnyXKuBaHuUA Maintenance parts
3anacHble YacTu Spare parts
O BbicTponsHawmBalowWwmecs getanum Wearing parts

/7 | CpeactBa TexHM4ecKoro obecnyxvMBaHus COCTOAT U3 AeTanew, KoTopble ANs NpeaoTBpaLLeHnst MOSIOMOK
Heobx0aMMO 3aMeHsITb BO BpeMsi TeXoOCnyunBaHus, B npoLecce o6paTHOM COOPKN AEMOHTUPOBaHHbIX
yacTen (K npumepy, U30MNALNOHHbIE MaTepuansbl).

Ha 6bicTponsHalumBaroLumecs AeTanu 1 cpeacTBa TEXHNYECKOro OBCyX1BaHWS, He pacnpocTpaHsaeTcst
rapaHTus 3aBoga M3rotoBuTens.

e

BbicTpousHalumBatoLwmecs getanu - 370 getanu, Kotopble HEOB6XOAMMO MEHSATb HECKOMNBKO pas BO
BpeMs 3KCnnyaTauum, Aaxe ecrnv OHW He A0 KOHLLA OTCMYXMWIN CBOW CPOK (K MPUMEPY, XXUAKOTONNMBHbIE
(POPCYHKM N XKMUAKOTOMMMBHbIE PUNBbTPbI).

Ha 6bicTpousHalumBatoLwmnecs getann u CpeacTsa TEXHUYECKOro 06CnyXnBaHus, He pacnpocTpaHaeTcs
rapaHTus 3aBofa U3roToBUTENS.

/| Maintenance parts are parts which should be replaced on a preventive basis during maintenance when
@ reassembling disassembled parts (sealing components for example).

For wear parts and maintenance parts, the factory's performance warranty for them over time under
commercial conditions does not apply.

Wear parts are parts that have to be replaced several times during the product’s service life, even when
use of the over all product is in line with its intended purpose (for example oil injectors and oil filters).
For wear parts and maintenance parts, the factory's performance warranty for them over time under
commercial conditions does not apply.

e

12/2013 - DOC128501 9/10




8 (495) 789-25-47 | service@gorelok.ru

12 07 / 0002993519 rev.0

000 "MAPK" | www.gorelok.ru
We reserve the right to make technical changes to improve our products without prior notice. service@gorelok.ru

MbI coxpaHsiem 3a cobor npaBo NPOU3BOAWNTL TEXHUYECKNE U3MEHEHUS ANS YNyYLIEeHUs Hallen

npoayKumm 6e3 NpeaBapuTeNbHOTO YBEAOMITEHNS. 8 (495) 789-25-47

10/10 DOC128501 Dekabpb 2013 (13/12)





